
REPUBLIC OF FIJI 
MINISTRY OF INFRASTRUCTURE, TRANSPORT, DISASTER 
MANAGEMENT AND METEOROLOGICAL SERVICES 
(MITDMMS) 
WATER AUTHORITY OF FIJI (WAF) 

MARCH 2020  
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)  

NIHON SUIDO CONSULTANTS CO., LTD. 
YACHIYO ENGINEERING CO., LTD. 

ORIGINAL ENGINEERING CONSULTANTS CO., LTD. 
 
 

1R 

JR 

20-024 

 
 

DATA COLLECTION SURVEY 
FOR 

WATER SUPPLY AND WASTEWATER 
SECTOR 

IN 
THE REPUBLIC OF FIJI 

 
FINAL REPORT 

 





REPUBLIC OF FIJI 
MINISTRY OF INFRASTRUCTURE, TRANSPORT, DISASTER 
MANAGEMENT AND METEOROLOGICAL SERVICES 
(MITDMMS) 
WATER AUTHORITY OF FIJI (WAF) 

MARCH 2020  
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)  

NIHON SUIDO CONSULTANTS CO., LTD. 
[...]
company, implemented the Vaturu Dam safety study and feasibility study from 2014 to 2016 
based on reviewing of the study report by Maunsell Ltd. 

The previous master plan projected the water demand in 2016 to be 86ML/day, and it was 
considered that the capacities of the water supply facilities would be sufficient for the water 
demand in Lautoka and Nadi area. Therefore, no project execution plan has been developed. Also, 
there was concern about opposition against the dam raising by the community located just 
downstream of the Vaturu Dam. 

Vaturu dam has three intakes at elevations of 500.00 m, 506.25 m, and 513.00 m. However, water 
pressure is very low and only two intakes are used due to concerns about pipe rupture and leakage 
due to the aging facilities, which were constructed 36 years ago. There is no electricity at the dam 
site. There are three staffs / technicians on duty, but one of the staff positions was vacant as of 
2019. Mini-hydro turbines have been installed at the Vaturu/Nagado raw water trunk mains and 
the Nagado WTP. Utilization of mini-hydro turbines is planned in NLWMP33 as one of the 
programs in Package 1, “Consolidation and Optimization Programme”. However, the turbine 
sections are bypassed in order to secure an adequate amount of raw water for the Nagado WTP 
because the energy loss at the turbine sections is high. As mentioned above, no operation and 
maintenance of the dam and the spillway are needed since its structure is designed as a free fall 
weir. 



  
 
 

3-23 

  
Overflow of the surplus water from the spill way 2nd tunnel of the trunk main 

Figure 3-3.1 Present Conditions of the Spillway and the Raw Water Trunk Main 
Source: JICA Survey Team 

3-3-1-1-2 Precipitation and Storage Water Level 

Past precipitation at the Vaturu Dam is as shown in Figure 3-3.2. Slight increase in rainfall is 
observed from 1977 to 2018. Since 2012, rainfall data and water storage level data at the Vaturu 
Dam have been managed by WAF. Rainfall data of 2010 are not shown since the data from 
October to December are missing and the resulting yearly rainfall is very small. Also, the data 
from May to December 2012 are missing. However, monthly rainfall of January to April in 2012 
was high, between 800 to 1200 mm, and therefore shown in the graph. 

 
Figure 3-3.2 Past Precipitation at The Vaturu Dam 

Source: JICA Survey Team made the graph using the daily rainfall data obtained from the FMS and WAF 

As mentioned in the JICA Climate Finance Impact Tool (JICA Climate-FIT (adaptation)) changes 
in frequency of drought need to be checked in order to show the linkage between climate change 
and the climate trends in Fiji. Moreover, changes in meteorological data, such as frequency and 
intensity of cyclone, temperature, evapotranspiration and so on, must be checked in the future 
detailed survey. On the other hand, it is considered that the sea level rise due to the climate change 
will not have a strong impact on the spillway raising of the Vaturu Dam, which is located in the 
mountains (elevation of the spillway crest is 527 m above mean sea level), and the Nagado WTP 
is located approximately 171m above sea level. 

y = 15.191x + 2564.3

0
500

1,000
1,500
2,000
2,500
3,000
3,500
4,000
4,500
5,000

19
77

19
78

19
79

19
80

19
81

19
82

19
83

19
84

19
85

19
86

19
87

19
88

19
89

19
90

19
91

19
92

19
93

19
94

19
95

19
96

19
97

19
98

19
99

20
00

20
01

20
02

20
03

20
04

20
05

20
06

20
07

20
08

20
09

20
11

20
12

20
13

20
14

20
15

20
16

20
17

20
18

Pr
ec

ip
ita

tio
n 

(m
m

)

Yearly Rainfall (Site 177765 VATURU CLIMATE PA114 at Vaturu dam)

↓  Spillway



  
 
 

3-24 

3-3-1-1-3 Vaturu Dam Water Level 

Figure 3-3.3 shows the Vaturu Dam water level from 1986 to July 2019. The water level drops 
almost 6 to 10 meters from the full supply level (527m) until the rainy season starts, even though 
it remains above the intakes (513m, 506m and 500m). Every year the water level recovers to the 
full supply level rapidly once the rainy season starts and it is basically filled up during the rainy 
season. 

 
Figure 3-3.3 Observed Water Level at the Vaturu Dam 

Source: JICA Survey Team made the graph using the obtained data from WAF 

3-3-1-1-4 Sedimentation and De-Siltation of the Vaturu Dam Lake 

There are four aerators (one aerator will be installed in July 2019) in the Vaturu dam lake. High 
concentration of iron and manganese, which are considered to be absorbed in the 
sedimentation/silt, and clogging of the intake filter due to high algae growth are the major issues 
at the lake. De-siltation of the lake and replacement of the aerators are some of the contents of 
“Package 1 - Consolidation and Optimization Programme”. As of August, 2019, WAF has been 
examining options for de-siltation and plans to outsource feasibility study on available measures. 

WAF is considering De-siltation of the dam and outsourcing of a feasibility study including 
de-siltation method was planned for August 2019. As of January 2020, they are waiting to 
finalize the contract. 

3-3-1-2 Other Water Resources 

WAF has been examining the possibility of new development of the water resources shown in the 
Table 3-3.2. 

Table 3-3.2 Development of New Water Resource 
Potential Water Sources 
[Estimated cost for the 
development] 

Sabeto River  [FJD 10,194,262] 
Nawaka River  [No detailed plan] 
Namosi River  [FJD 39,930,000] 
Vitogo River near Vakabuli  [FJD 4,669,500] 
Saru water source- Vuda creek  [FJD 1,285,900] 
Teidamu River  [No detailed plan] 

Source: NLWMP33 



  
 
 

3-25 

It is estimated that approximately 10ML/day of water can be taken from the Sabeto River. 
However, major concerns are; securing a high-voltage power supply for pumping facility in order 
to supply the water to the Nagado WTP; and the contamination of raw water due to the mining 
industry and river gravel extraction in upstream of the planned intake. Therefore, the possibility 
of water resources development is low. Available intakes during dry season are estimated at 
approximately 3ML/day for Nawaka River and 2.5ML/day for the Namosi River. Due to the low 
flow, dams/reservoirs upstream of the planned intake would be required. A survey on water 
resource development, especially for Votualevu, along the Namosi River, was implemented by 
WAF, as discussed below. This water resource might be one of the alternatives to the Vaturu Dam 
raising. The possibilities of new water resources development at the Vitogo River and the Saru 
water source, which are located downstream of Buabua and Nalau, are also low since the 
available intake during the dry season is estimated to be less than 2.0ML/day, same as that of the 
Nawaka and Namosi Rivers. 

As for the Teidamu River, no detailed survey / examination has been conducted, as mentioned in 
Figure 3-3.4. Teidamu is located approximately 4 km from Kings Road and 9.6 km from Buabua 
WTP. It is the observation site for flow measurement, and its elevation is 42.5 m. The plan is to 
pump the river water from the proposed location of Teidamu to the Buabua WTP. Drasa and 
another site located upstream of Teidamu, are also considered as candidate sites. Available intake 
is estimated approximately 10ML/day based on past (from 1978 to 2006) flow measurement, but 
no development plans have been made. 

  

Candidate sites of water resources Candidate site of pumping from the river (Teidamu) 
 

  
Candidate site of pumping from the river (Drasa) Candidate site of pumping from the river (Upstream of 

Drasa) 
Figure 3-3.4 Present Situation of Teidamu (Candidate Site of New Water Resource) 

 

A new water resource in Votualevu is located at the confluence of the Nadi River and the Namosi 
River, approximately 25 km from the river mouth of the Nadi River. Water will be taken from the 

 

Buabua WTP 

Proposed site of Teidamu 



  
 
 

3-26 

river and new WTP will be constructed nearby. The available intake is estimated to be 40ML/day 
(3ML/day in the dry season).  

During the dry season, water from Vaturu Dam will need to be manually discharged to Nadi River. 
Water availability in Nadi River will depend heavily on the amount of water released from Vaturu 
Dam. Further hydrological and hydraulic investigations need to be assessed whether this is a 
viable alternative. 

If a WTP is constructed at Votualevu, the distribution pipes will be connected to the distribution 
pipes of Nagado WTP. 

  
Confluence point of the Nadi River and the Namosi River Candidate site of pumping from the river (Downstream 

of the confluence point) 
Figure 3-3.5 Present Situation of Votualevu (Candidate Site of New Water Resource) 

 

3-3-2 Water treatment facilities 

3-3-2-1 Nagado WTP (Nadi) 

The Nagado WTP is located in the western region of Nadi. It started operation in 1982 with a 
capacity of 45ML/day. It was expanded to 90ML/day in 2003 to meet the demand in 
Nadi/Lautoka. 

Raw water is carried through gravity mains from Vaturu Dam to the WTP. Treatment is 
accomplished through inclined plate settler and rapid gravity filtration. A flocculation basin was 
added in 2014 to deal with high turbidity during the rainy season and prevent floc overflow into 
the filter. 

Treated water from Nagado WTP is supplied to reservoirs of Nadi WTP and Sar WTP, and 
distributed to the Nadi/Lautoka area. 

In 2014, a flocculation basin was added, and capacity of the sedimentation basin was increased to 
104ML/day. However, intake capacity remains at 90ML/day, so production capacity has not 
increased. However, the installation of the flocculation basin has reduced treatment loads of the 
sedimentation basin and filter, leading to water quality improvement. 

Major facilities, hydraulic profile, and facility conditions of the WTP are shown below. 



  
 
 

3-27 

Table 3-3.3 Projects in the Water Supply Master Plan Major Facilities of Nagado WTP 
Item Description 

Commissioned 1982, 2003 
Capacity 45ML/day (1982), 90ML/day (2003), 104ML/day (2014: Flocculation tank only) 
Major facilities Receiving well/Mixing tank: RC (1 tank, (1982)) 

Flocculation Tank: RC (2 tanks, horizontal flow) (2014) 
Cross-flow settling basin: RC (6 basins, (1982)), (6 basins (2003)) 
Rapid gravity filter: RC (6 filters, (1982)), (6 filters (2003)) 
Chemical dosing facility: dosing pumps 
Coagulant: Alum, polymer (imported from China) 
pH regulator: caustic soda, lime (imported from China) 
Chlorine: Chlorine gas (imported from Australia) 
Clear water tank: RC (6.2ML (1982)), (3ML (2003)) 
Backwash water tank: RC (1 tank, (1982)), (1 tank (2003)) 
Lagoon: (2 lagoons) 

Treatment process Incline plane sedimentation＋Rapid gravity filer ＋Chlorine treatment 
Water source Vaturu Dam 
Raw water quality Turbidity(3NTU), Alkalinity(9.9mg/L), pH (6.95), Manganese(0.11mg/L) 
Treated water quality Turbidity(0.8NTU), Alkalinity(18.7mg/L), pH (7.2), Manganese(<0.02mg/L) 

Source: JICA Survey Team based on Interview of WAF 

 
Figure 3-3.6 Nagado WTP Floor Plan 

 



  
 
 

3-28 

 
Figure 3-3.7 Nagado WTP Hydraulic Profile 

 

  
Condition of receiving well Condition of inclined plane sedimentation basin 

 

  
Condition of filter Condition of lagoon 

Figure 3-3.8 Condition of Nagado WTP 
 

Staff arrangement in Nagado WTP is shown below. 



  
 
 

3-29 

Table 3-3.4 Staff Arrangement of Nagado WTP 
Staff Count 

Supervisor 1 
Operator 4 
Assistant Engineer 6 

Source: JICA Survey Team based on Interview of WAF 

Nagado WTP is operated by 11 employees working in 3 shifts of 8:00~16:00, 16:00~24:00, 
24:00~8:00. In addition to operators, a supervisor and assistant engineers may be present during 
the day, for a total of 4 to 5 employees onsite. Night time operations are performed by 2 
employees. Major electrical and mechanical systems are inspected and maintained by technicians 
from the head office every six months. 

Operators measure and record water quality, flow, and water levels, and report to WAF Western 
Offices in Lautoka by telephone. Water level of the transmission reservoir and flow in the 
transmission main are monitored by transmission management SCADA system of WAF Head 
Office and transmitted to WAF Central Management Center in Suva. The SCADA system for 
water treatment at the WTP and the SCADA of the Central Management Center are not directly 
connected. 

The sedimentation basin is cleaned every 6 months, and filter sand is replaced every 3 months. 
The filtration basin is backwashed every 24 hours. Backwash water is discharged into a nearby 
river after treatment in a lagoon. Sludge is landfilled. Staff carry out maintenance using standard 
operating procedure (SOP) manuals. 

In recent years, overall treatment volume has decreased due to renovation works of transmission 
lines (2019) and replacement of regulator valves (2018). Each work took less than one week but 
Nagado treatment volume fell to 60ML/day. During these repair works, the Nagado WTP 
supplied water to Nadi only, while Lautoka received water from Saru WTP and Buabua WTP. The 
Nagado WTP is a major water source for the Nadi/Lautoka area and interruptions to the Nagado 
system can have significant impacts on services. Care must be taken to ensure minimal service 
interruption during the construction works related to the planned augmentation works. The 
services may temporarily be shut due to the planned augmentation works (20ML/day) at 
Nagado WTP by Suez. 

The following issues were found for the major facilities of Nagado WTP 

 Algae grows in Vaturu Dam every year between June and October and is carried to 
Nagado WTP via the raw water trunk main. A sun-blocking sheet was installed over the 
sedimentation basin to prevent growth of algae. However, it was damaged by a cyclone 
and has not been repaired. 

 In 2018, water levels in the dam became very low and dam sediment was carried to the 
WTP. Similar events are likely to occur again in the future. 

 The SCADA system of Nagado WTP was installed in 2003. However, software 
maintenance has not been performed and is currently not functioning. Therefore, the 
SCADA team at WAF Head Office is considering software updates and system 
improvements so that the SCADA system can be used effectively. In addition, the WTP 
SCADA and the WAF Head Office water distribution management SCADA system are 
not linked. 

 The spare chemical feed pump is malfunctioning. 
 



  
 
 

3-30 

  

Renewal of inlet regulator (2018) Renewal of inlet regulator (2019) 
  

  

Flow of algae into sedimentation basin Unused WTP SCADA system 

Figure 3-3.9 Malfunctions at Nagado WTP 
 

3-3-2-2 Saru WTP (Lautoka) 

Saru WTP is located in the western region of Lautoka. It started operation in 1959 with a capacity 
of 19.5ML/day. Initially, water was sourced from Buabua Intake and Varaqe Intake. The treatment 
process was pressure rapid filtration (24 units). With construction of Buabua WTP in 2002, 
Buabua Intake was switched to Buabua WTP, and 16 of the 24 filters were relocated to Buabua 
WTP. However, flocculation and sedimentation basins were augmented and chemical injection 
equipment, etc. were installed at Saru WTP. 

Saru WTP receives water from Varaqe Intake. Water is conveyed to the plant via 300mm gravity 
flow raw water trunk main. The treatment process is trans-flow coagulation with pressure rapid 
filtration. Current capacity is 5ML/day. In order to meet demand of Lautoka area, an additional 
3ML/day of treated water is received from Nagado WTP and a total of 8ML/day is supplied from 
the service reservoir of Saru WTP. 

Major facilities, hydraulic profile, facility conditions of the WTP are shown below. 



  
 
 

3-31 

Table 3-3.5 Major Facilities of Saru WTP 
Item Description 
Commissioned 1959, 2002 
Capacity 19.5ML/day (1959), 5ML/day (2002) 
Major facilities Receiving well: RC (1 tank), Mixing tank: RC (1 tank) 

Flocculation tank: RC (2 tanks, horizontal flow) 
Cross-flow sedimentation basin: RC (2 tanks) 
Steel pressure rapid filter: (8 filters) 
Chemical dosing facilities: dosing pumps 
Coagulant: Alum (Imported from China) 
pH regulator: Caustic soda (Imported from China) 
Chlorine: Chlorine gas (imported from Australia) 
Clear water well: RC(2.25ML) 
Backwash water tank: RC (1 tank) 

Treatment process Crossflow flocculation and sedimentation ＋ Pressure rapid filtration ＋ Chlorine 
treatment 

Water source Varaqe Intake 
Raw water quality Turbidity (1.5-700NTU), pH (7.2) 
Treated water quality Turbidity(＜1.0NTU), pH(7.2-7.6) 

Source: JICA Survey Team based on Interview of WAF 

 

 
Figure 3-3.10 Saru WTP Floor Plan  

 



  
 
 

3-32 

 
Figure 3-3.11 Saru WTP Hydraulic Profile  

 

WAF purchased a mobile water treatment station in 2015 for emergency water supply (Float-type 
intake pump with membrane filtration units and power generator, made in New Zealand). 
Capacity is 300 m3/day. It is used three to four times during the dry season. Membrane filters are 
cleaned and maintained regularly. 

A power generator was purchased in 2018. It provides power to pressure filters, chemical 
injection facilities, and backwash pumps during power outages. In 2018, there were three major 
power outages, each approximately one hour in duration. 

  

Condition of flocculation tank and sedimentation basin Condition of filters 
 

  

Intake pump of mobile station Interior of mobile station 
Figure 3-3.12 Condition of Saru WTP 

 



  
 
 

3-33 

Staff arrangement of Saru WTP is shown below. 

Table 3-3.6 Staff Arrangement of Saru WTP 
Staff count 

Supervisor 1 
Operator 5 
Assistant Engineer 2 

Source: JICA Survey Team based on Interview of WAF 

Saru WTP is operated by 8 employees working in 3 shifts 8:00~16:00, 16:00~24:00, 24:00~8:00. 
In addition to operators, a supervisor and assistant engineers may be present during the day, for a 
total of 4 to 5 employees onsite. Night time operations are performed by 1 employee. Major 
electrical and mechanical systems are inspected and maintained by technicians from the head 
office every 6 months. 

Operators measure and record water quality, flow, and water levels, and report to WAF Western 
Offices in Lautoka by telephone. A "master meter" is installed on the outlet line of the reservoir 
and measurement data is sent to the Central Management Center via SCADA system of WAF 
Headquarters. Originally, one "master meter" was installed. It was replaced in 2007 due to 
malfunction. 

The sedimentation basin is cleaned every 3 months. The filters are backwashed every 24 hours. 
Wastewater and sludge from the sedimentation basin are discharged to a nearby river. Employees 
carry out maintenance works using standard operational procedure (SOP) manuals. 

The following issues were found for the major facilities of Saru WTP. Damage and malfunction of 
facilities were not found. 

 Water supply from Nagado WTP was suspended three times in 2018 and twice in 2019 to 
renew valves, and repair leaks at Nagado WTP and only water from Saru WTP and 
Buabua WTP were available for Lautoka. 

 Relatively large leaks from cracks in the side walls and bottom plates of the reservoir were 
confirmed. Although the leaks have been reported to WAF headquarters, no repair 
measures have been implemented. 
 

  

Leakage from crack on floor of distribution reservoir Leakage from crack on walls of distribution reservoir 
Figure 3-3.13 Malfunctions at Saru WTP 

 



  
 
 

3-34 

3-3-2-3 Buabua WTP (Lautoka) 

Buabua WTP is located in the western region of Lautoka. The WTP started operation in 2002 with 
a capacity of 9ML/day. The Buabua WTP receives water from the Buabua Intake and the Nalau 
Intake. Flocculation ponds, sedimentation basins, chemical injection facilities, etc. were 
constructed and 16 pressure filters were moved from the Saru WTP. The treatment process is 
trans-flow coagulation sedimentation with pressure rapid filtration. 

Water is supplied from the reservoir at Buabua WTP to Qalitu distribution reservoir and Vakabuli 
distribution reservoir. The Lautoka distribution system receives water from these sources 24 
hours a day. 

Major facilities, diagram of the WTP, water level diagram, facility conditions are shown below. 

Table 3-3.7 Major Facilities of Buabua WTP 
Item Description 
Commissioned 2002 
Capacity 9ML/day 
Major facilities Receiving well: RC (1 tank), Mixing tank: RC (1 tank) 

Flocculation tank: RC (2 tanks, horizontal flow) 
Cross-flow sedimentation tank: RC (2 tanks) 
Pressure rapid filter (16 filters) 
Chemical dosing facility: Dosing pumps 
Coagulant: Alum (Imported from China) 
pH regulator: Caustic soda (Imported from China) 
Chlorine: Chlorine gas (imported from Australia) 
Clear water well: RC (1.5ML (1 tank) 
Backwash water tank: RC (1 tank) 

Treatment process Cross-flow flocculation and sedimentation＋Pressure rapid filtration＋Chlorine treatment 
Water source Buabua intake, Nalau intake 
Raw water quality Turbidity(1-200NTU), pH (7.2) 
Treated water quality Turbidity(<1NTU), pH (7.2-7.6) 

Source: JICA Survey Team based on Interview of WAF 



  
 
 

3-35 

 
Figure 3-3.14 Buabua WTP Floor Plan  

 

 
Figure 3-3.15 Buabua WTP Water Level Diagram 

In 2019, a pump was installed in the Nalau Intake as a countermeasure to decreased water level 
during the dry season. During the dry season when water levels are low, water is pumped with 
pressure to the WTP to ensure water supply. 

A power generator was purchased in 2017. It provides power to pressure filters, chemical 
injection facilities, and backwash pumps during power outages. In 2018, there were three major 
power outages, each approximately one1 hour in duration. 



  
 
 

3-36 

  

Condition of flocculation tank and sedimentation basin Condition of pressure filters 
 

  

Condition of distribution reservoir Pressurized main from Nalau Intake (2019) 
Figure 3-3.16 Condition of Buabua WTP 

Staff arrangement of Buabua WTP is shown below. 

Table 3-3.8 Staff Arrangement of Buabua WTP 
Staff Count 

Supervisor 1 
Operator 4 
Assistant Engineer 2 

Source: JICA Survey Team based on Interview of WAF 

Buabua WTP is operated by 7 employees working in 3 shifts 8:00~16:00, 16:00~24:00, 
24:00~8:00. In addition to operators, a supervisor and assistant engineers may be present during 
the day, for a total of 4 to 5 employees onsite. Night time operations are performed by 1 employee. 
Major electrical and mechanical systems are inspected and maintained by technicians from the 
head office every 6 months. 

Operators measure and record water quality, flow, and water levels, and report to WAF Western 
Offices in Lautoka by telephone. A "master meter" is installed on the outlet line of the reservoir 
and measured data is sent to the Central Management Center via SCADA system of WAF 
Headquarters. 

The sedimentation basin is cleaned every 3 months. The filters are backwashed every 24 hours. 
Wastewater and sludge from the sedimentation basin are discharged to a nearby river. Staff carry 
out maintenance works using standard operational procedure (SOP) manuals. 

The following issues were found for the major facilities of Buabua WTP. 



  
 
 

3-37 

 Pressure filter No. 14 failed in 2014, and five pressure gauges of the filter also failed. 
Although the failure has been reported to the WAF headquarters, no repairs have been 
made. 

 The WTP inlet flowmeter (electromagnetic flowmeter) was broken. No repairs have been 
carried out. Inlet flow measurements are taken regularly with an ultrasonic flowmeter. 

 In 2009, the WTP SCADA system was damaged due to lightning. No repairs have been 
made. On-site measurements are recorded manually by the operator. 

 One of the two Alum injection pumps is out of order. The remaining pump is in operation, 
and there is no spare. 
 

  

Pressure filter No. 14 malfunctioning WTP SCADA system not operational 
Figure 3-3.17 Malfunctions at Buabua WTP 

 

3-3-3 Distribution Facilities 